Vizio 65in Razor LED Smart TV M650VSE user manual

User manual for the device Vizio 65in Razor LED Smart TV M650VSE

Device: Vizio 65in Razor LED Smart TV M650VSE
Size: 9,03 MB
Date of adding : 2014-05-14 17:05:52
Number of pages: 71
Print the manual

Download

How to use this site?

Our goal is to provide you with a quick access to the content of the user manual for Vizio 65in Razor LED Smart TV M650VSE. Using the online preview, you can quickly view the contents and go to the page where you will find the solution to your problem with Vizio 65in Razor LED Smart TV M650VSE.

For your convenience

If looking through the Vizio 65in Razor LED Smart TV M650VSE user manual directly on this website is not convenient for you, there are two possible solutions:

  • Full Screen Viewing - to easily view the user manual (without downloading it to your computer), you can use full-screen viewing mode. To start viewing the user manualVizio 65in Razor LED Smart TV M650VSE on full screen, use the buttonFullscreen.
  • Downloading to your computer - You can also download the user manual Vizio 65in Razor LED Smart TV M650VSE to your computer and keep it in your files. However, if you do not want to take up too much of your disk space, you can always download it in the future from ManualsBase.
Vizio 65in Razor LED Smart TV M650VSE user manual
Advertisement
« Page 1 of 71 »
Advertisement
Print version

Many people prefer to read the documents not on the screen, but in the printed version. The option to print the manual has also been provided, and you can use it by clicking the link above - Print the manual. You do not have to print the entire manual Vizio 65in Razor LED Smart TV M650VSE but the selected pages only. paper.

Summaries

Below you will find previews of the content of the user manuals presented on the following pages to Vizio 65in Razor LED Smart TV M650VSE. If you want to quickly view the content of pages found on the following pages of the manual, you can use them.

Abstracts of contents
Summary of the content on the page No. 1

MODELS
MODELS
// E3D320VX
M470VSE
// E3D420VX
// E3D470VX
M550VSE
M650VSE
USER
GUIDE
INSTALLING YOUR NEW TV
CONTROLS & CONNECTIONS
CONNECTING YOUR DEVICES
USING THE ON-SCREEN MENU
USING THE USB MEDIA PLAYER
USING VIZIO INTERNET APPS
TROUBLESHOOTING & SUPPORT
HELP, SPECS, WARRANTY & LEGAL

Summary of the content on the page No. 2

This product qualifies for ENERGY STAR in the “factory default” setting and this is the setting in which power savings will be achieved. Changing the factory default picture settings or enabling other features will increase power consumption that could exceed the limits necessary to qualify for ENERGY STAR rating. SRS StudioSound HD and SRS TruVolume Manufactured under license from Dolby HDMI, the HDMI logo and High-Definition are trademarks of SRS Labs, Inc. Laboratories. Dolby and the do

Summary of the content on the page No. 3

Welcome THANK YOU FOR CHOOSING VIZIO IMPORTANT SAFETY INSTRUCTIONS And congratulations on your new VIZIO HDTV. Your TV is designed and manufactured to operate within defined design limits. Misuse may result in electric shock or fire. To prevent To get the most out of your new VIZIO product, read these your TV from being damaged, the following instructions should instructions before using your product and retain them for future be observed for the installation, use, and maintenance of your

Summary of the content on the page No. 4

  with the apparatus. When a cart is used, use • Do not apply pressure or throw objects at your TV. caution when moving the cart/apparatus This may compromise the integrity of the display. The combination to avoid injury from tip-over. manufacturer’s warranty does not cover user abuse or improper installations. • Unplug this apparatus during lightning storms or when unused for long periods of time. • The power cord must be replaced when using different voltage than the voltage specifie

Summary of the content on the page No. 5

Continuous use in this case may result in fire or electric • This apparatus shall not be exposed to dripping or shock. splashing and no objects filled with liquids, such as vases, shall be placed on the apparatus. • Do not use your TV if any abnormality occurs. If any smoke or odor becomes apparent, unplug the power • The mains plug or appliance coupler is used as the cord and contact your dealer immediately. Do not try to disconnect device, the disconnect device shall remain repair your

Summary of the content on the page No. 6

Lightning Protection TELEVISION ANTENNA CONNECTION PROTECTION For added protection of the TV during a lightning storm or when If an outside antenna/satellite dish or cable system is to be it is left unattended or unused for long periods of time, unplug connected to the TV, make sure that the antenna or cable system the TV from the wall outlet and disconnect the antenna or cable is electrically grounded to provide some protection against system. voltage surges and static charges. Power Li

Summary of the content on the page No. 7

Table of Contents Changing the Appearance of Digital Closed Captions .28 Installing the TV ................................................ 3 Activating the Sleep Timer ..................................................29 Inspecting the Package Contents .....................................3 Setting the Auto Power Off Feature ..................................29 Installing the TV ...................................................................3 Adjusting the Picture Settings .................

Summary of the content on the page No. 8

Changing the Names of the Inputs ................................42 Limited Warranty ............................................... 60 Changing the On-Screen Menu Language ....................42 Legal & Compliance ........................................ 61 Setting the Time Zone ......................................................43 Adjusting the CEC Settings ..............................................43 Turning the VIZIO Logo On or Off .....................................44 Using the H

Summary of the content on the page No. 9

Installing the TV 1 INSPECTING THE PACKAGE CONTENTS Before installing your new TV, take a moment to inspect the package contents. Use the images below to ensure nothing is 4 x M4 14mm 4 x M4 8mm missing or damaged. Screws Screws For M470VSE 4 x M5 16mm 5 x M5 8mm Screws Screws For M550VSE 4 x M5 16mm 5 x M4 8mm Screws Screws 4 x M5 8mm Screws F For M650VSE or M650VSE VIZIO HDTV with Stand INSTALLING THE TV After removing the TV from the box and inspecting the package contents you can begin

Summary of the content on the page No. 10

1 INSTALLING THE TV STAND (M470VSE) 1 2 Attach the neck piece by tightening the four (4) Place the base upside down resting on a ledge. included M4 8mm Pan Head Screws into the center Then slide the neck piece downward into place. holes as shown. 4

Summary of the content on the page No. 11

1 3 4 Slide the collar piece downward into place over the Place the TV screen-down on a clean, flat surface. To neck. prevent scratches or damage to the screen, place the TV on a soft surface, such as carpet, rug, or blanket. Insert the neck into the TV and tighten the four (4) This Product Sold Separately included M4 14mm Pan Head Screws. 5

Summary of the content on the page No. 12

1 5 6 Slide the base cover into place. Place the TV on a stable, level surface. 6

Summary of the content on the page No. 13

1 INSTALLING THE TV STAND (M550VSE) 1 2 Attach the neck piece by tightening the five (5) Place the base upside down resting on a ledge. included M5 8mm Pan Head Screws into the center Then slide the neck piece downward into place. holes as shown. 7

Summary of the content on the page No. 14

1 3 4 Slide the collar piece downward into place over the Place the TV screen-down on a clean, flat surface. To neck. prevent scratches or damage to the screen, place the TV on a soft surface, such as carpet, rug, or blanket. Insert the neck into the TV and tighten the four (4) This Product Sold Separately included M5 16mm Pan Head Screws. 8

Summary of the content on the page No. 15

1 5 6 Slide the base cover into place. Place the TV on a stable, level surface. 9

Summary of the content on the page No. 16

1 INSTALLING THE TV STAND (M650VSE) 1 2 B A First slide the base bracket into the edge with the Place the base upside down resting on a ledge. appropriate notch pieces. Then slide the neck piece downward into place. Next rest the entire base bracket into the cover. 10

Summary of the content on the page No. 17

1 3 4 Attach the base bracket to the neck and base cover Tighten the five (5) included M4 8mm screws into the appropriate holes marked by arrows. by tightening the four (4) included M5 8mm screws into the appropriate holes near the center. This Product Sold Separately 11

Summary of the content on the page No. 18

1 5 6 Slide the collar piece downward into place over the Place the TV screen-down on a clean, flat surface. To neck. prevent scratches or damage to the screen, place the TV on a soft surface, such as carpet, rug, or blanket. Align the base with the TV and tighten the four (4) included M5 16mm phillips screws. 12

Summary of the content on the page No. 19

1 7 8 Slide the base cover into place. Place the TV on a stable, level surface. 13

Summary of the content on the page No. 20

1 Installing the TV on a Wall To mount your TV on a wall, you will need a wall mount. Consult the information below to find the appropriate mount for your TV model: Installing a TV on a wall requires lifting. To prevent injury or damage to the TV, ask someone to help you. M470VSE M550VSE M650VSE Screw Size: M6 M6 M6 Wall Mount Screw Location - M470VSE Screw Length: 12mm 12mm 12mm Screw Pitch: 1.0mm 1.0mm 1.0mm 300mm (V) x 400mm (V) x 400mm (V) x Hole Pattern: 400mm (H) 400mm (H) 600mm (H) Be


Similar user manuals
# User manual Category Download
1 Vizio 32 E320A0 Flat Panel Television 186
2 Vizio E190VA Flat Panel Television 53
3 Vizio 40in Razor LED Smart TV M401IA3 Flat Panel Television 41
4 Vizio E260VA Flat Panel Television 17
5 Vizio E220VA Flat Panel Television 49